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Annex for 2.4G Wi-Fi Test Report No.: CTL2412032621-WF02
FCC ID: 2ASC7-DS300

1. Duty Cycle
1.1 Test Result

1.1.1 Ant1
Ant1
Mode > Frequency T_on Period Duty Cycle Duty Cycle Max. DC
Type (MHz) (ms) (ms) (%) Correction Factor (dB) Variation (%)
2412 1.009 1.100 91.73 0.38 0.03
802.11b SISO 2437 1.009 1.100 91.73 0.38 0.03
2462 1.008 1.112 90.65 0.43 1.09
2412 0.616 0.669 92.08 0.36 0.03
802.11g SISO 2437 0.617 0.669 92.23 0.35 0.03
2462 0.617 0.669 92.23 0.35 0.03
802.11n 2412 0.612 0.665 92.03 0.36 0.04
(HT20) SISO 2437 0.613 0.665 92.18 0.35 0.04
2462 0.613 0.665 92.18 0.35 0.04
802.11n 2422 0.613 0.665 92.18 0.35 0.04
(HT40) SISO 2437 0.613 0.665 92.18 0.35 0.04
2452 0.613 0.665 92.18 0.35 0.04
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Annex for 2.4G Wi-Fi Test Report No.: CTL2412032621-WF02
FCC ID: 2ASC7-DS300

1.2 Test Graph

1.2.1 Ant1
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FCCID: 2ASC7-DS300
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FCCID: 2ASC7-DS300
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FCCID: 2ASC7-DS300

802.11n(HT20)_LCH_2412MHz_Ant1 (SISO)_NTNV
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FCCID: 2ASC7-DS300

802.11n(HT20) HCH_2462MHz_Ant1 (SISO)_NTNV
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Annex for 2.4G Wi-Fi Test Report No.: CTL2412032621-WF02

FCC ID: 2ASC7-DS300
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Annex for 2.4G Wi-Fi

FCC ID: 2ASC7-DS300

2. Bandwidth

2.1 Test Result

Test Report No.: CTL2412032621-WF02

2.1.1 OBW

> Frequency 99% Occupied Bandwidth (MHz) .

Mode Type (MHz) ANT Result Limit Verdict
2412 1 13.040 / Pass

802.11b SISO 2437 1 13.231 / Pass
2462 1 13.089 / Pass

2412 1 17.899 / Pass

802.11g SISO 2437 1 18.206 / Pass
2462 1 17.956 / Pass

2412 1 18.652 / Pass

?&%g;‘ SISO 2437 1 18.885 ] Pass
2462 1 18.696 / Pass

2422 1 36.610 / Pass

?ﬂzflg;‘ SISO 2437 1 37.087 / Pass
2452 1 36.539 / Pass

2.1.2 6dB BW
X Frequenc 6dB Bandwidth (MHz) .

Mode Type (MHz) Y ANT Result Limit Verdict
2412 1 9.561 >=0.5 Pass
802.11b SISO 2437 1 10.028 >=0.5 Pass
2462 1 9.541 >=0.5 Pass
2412 1 15.773 >=0.5 Pass
802.11g SISO 2437 1 16.363 >=0.5 Pass
2462 1 16.350 >=0.5 Pass
80211n 2412 1 16.357 >=0.5 Pass
(HT20) SISO 2437 1 17587 >=0.5 Pass
2462 1 16.911 >=0.5 Pass
2422 1 35.162 >=0.5 Pass

802.11n =

(HT40) SISO 2437 1 35.699 >=0.5 Pass
2452 1 35.134 >=0.5 Pass
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Annex for 2.4G Wi-Fi Test Report No.: CTL2412032621-WF02
FCC ID: 2ASC7-DS300

2.2 Test Graph

2.2.1 OBW
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FCCID: 2ASC7-DS300

802.11b_HCH_2462MHz_Ant1 (SISO) NTNV

2 Ant Anl14é5150
CENT: 2462 MHz
Span: 40 MHz
REW. 360 kHz
10 A t VBW: 1.1 MHz
Detecior: Peak
TraceTqu: MAX Hold
SweepPoint: 1001
0+ SweepTime: 1 ms
Sweep: Continue
99% OBW=13.089 MHz
o ‘ M} | g% 0
1. 2455 484 MHz
-11.84 dBm
2. 2468573 MHz
- sy 112.47 dBm
E
@
=~ -30
g
L]
— 40 1
_50 4
=60
=70 4
— Trace
— Trace
-80 T T T T T T T T T
24420 24820
Frequency (MHz)
802.11g_LCH_2412MHz_Ant1 (SISO) NTNV
2 Ant: Ant1 ($SISD
CENT: 2412 MHz
an: 40
RBW: 620 kHz
10 A t VEW: 2 MHz
Detecior. Peak
TraceTEpg: MAX Hold
SweepPoint: 1001
0+ SweapTime: 1 ms
Sweep: Confinue
4 99% OBW=17.899 MHz
=10 1 i i i i Maker:
1. 2403299 MHz
-8.56 dBm
22421198 MHz
— =20 -B.91 dBm
E
@
=~ -30
g
[
— 40 -
_50 4
=60
=70 4
— Trace
— Trace
-80 T T T T T T T T T
23920 24320
Frequency (MHz)

Page 12 /53




Annex for 2.4G Wi-Fi Test Report No.: CTL2412032621-WF02

FCCID: 2ASC7-DS300
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Annex for 2.4G Wi-Fi

FCCID: 2ASC7-DS300

Test Report No.: CTL2412032621-WF02
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Annex for 2.4G Wi-Fi

FCCID: 2ASC7-DS300

Test Report No.: CTL2412032621-WF02

802.11n(HT20) HCH_2462MHz_Ant1 (SISO)_NTNV

Level (dBm)

-80

20 Ant: Anll éS]SD
CENT 24
Rl W 820 kHz
10 A \.-'Ew 2 MHz
TraceTEpe MAX Hold
SweepPoint: 1001
0+ SweepTime. 1 ms
Sweep: Confinue
‘M im.aemadi
=10 4 ¢ i Maker:
1. 2452 663 MHz
-7.892 dBm
2. 2471.359 MHz
- =2D -8.85 dBm
E
]
=~ -30
g
(]
= -0
_50 -
=60
=70
— Trace
—— Trace
=80
24420 24820
Frequency (MHz)
802.11n(HT40) LCH 2422MHz_Ant1 (SISO) NTNV
20 Ant: Anl1 150
gENT 2422
RBW: 1.2 MHZ
10 A VBW: 4 MHz
Detector: Peal
TraceTEpe MAX Hold
SweepPoint: 1001
0+ SweepTime: 1 ms

‘M Sweep: Continue
99% OBW=36.610 MHz
i i Maker:
1.2403.728 MHz
-7.27 dBm
22440338 MHz
-7.16 dBm

— Trace
—— Trace

2382.0

2462.0
Frequency (MHz)

Page 15/53




Annex for 2.4G Wi-Fi

FCCID: 2ASC7-DS300

Test Report No.: CTL2412032621-WF02

802.11n(HT40) MCH_2437MHz_Ant1 (SISO) NTNV
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Annex for 2.4G Wi-Fi Test Report No.: CTL2412032621-WF02
FCC ID: 2ASC7-DS300

2.2.2 6dB BW
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FCCID: 2ASC7-DS300
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FCCID: 2ASC7-DS300
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FCCID: 2ASC7-DS300
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FCCID: 2ASC7-DS300

802.11n(HT20) HCH_2462MHz_Ant1 (SISO)_NTNV
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FCCID: 2ASC7-DS300
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FCC ID: 2ASC7-DS300

3. Maximum Conducted Output Power

3.1 Test Result

3.1.1 Power
TX Frequency Maximum Average Conducted Output Power (dBm) .
Mode Type (MHz) ANT1 Limit Verdict
2412 5.50 <=30 Pass
802.11b SISO 2437 7.63 <=30 Pass
2462 7.15 <=30 Pass
2412 5.19 <=30 Pass
802.11g SISO 2437 7.26 <=30 Pass
2462 7.21 <=30 Pass
2412 4.35 <=30 Pass
?Eﬁ;g; SISO 2437 6.55 <=30 Pass
2462 5.73 <=30 Pass
2422 4.74 <=30 Pass
?ﬂzﬂlg;‘ SISO 2437 5.28 <=30 Pass
2452 4.71 <=30 Pass
Note1: Antenna Gain: Ant1: 1.76dBi;
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3.2 Test Graph

3.2.1 Power
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FCCID: 2ASC7-DS300
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FCCID: 2ASC7-DS300
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FCCID: 2ASC7-DS300
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802.11n(HT40) MCH_2437MHz_Ant1 (SISO) NTNV

30 Ant: Ant1 (SISO
CENT: 2437 MHz
Sgan: 55631 MHz
20 RBW: 1 MHz
VBW: 3 MHz
Detecior: RMS
TracaType: Average
10 4 AverageCount: BDgI
SweepPoint: 1001
SweepTime: 1 ms
Sweep: Single
0 t + 1 t 1 AveragaType: RMS
. ,,__*jr_—-lx Mogs yee
DCCF: 0.35dB
Power: 5 28dBm
—_ CHP BW: 37.0B7MHz
£ 201 f \ Maker.
ool 1. 2448.015 MHz
Z \ -8.20 dBm
=~ -30
3
—1 —40 1
=50
=60 4
..?0 ~
=80 4
— Trace
=80 T T T T T T T T T
2409.185 2464 816
Frequency (MHz)
802.11n(HT40) HCH 2452MHz_Ant1 (SISO) NTNV
30 Ant: Ant1 (SISO
CENT: 2452 MHz
Sgan: 54 809 MHz
20 RBW: 1 MHz
VBW: 3 MHz
Detecior: RMS
TracaType: A\.'a!a[?s
10 4 AverageCount. 301
SweepPoint: 1001
SweepTime: 1 ms
Sweep: Single
0 + 1 t 1 AveragaType: RMS
~10 4 ,/—e—”_\/—L*\ Nt
DCCF: 0.35dB
Power: 4 71dBm
= 504 CHP BW. 36.539MHz
= Maker:
ool 1. 2454412 MHz
o -9.15 dBm
=~ -30 1
3
—1 —40 _//_,«“
=50
=60 4
..?0 ~
-80 4
— Trace
=20 T T T T T T T T T
2424 596 2479 405

Frequency (MHz)

Page 29/53




Annex for 2.4G Wi-Fi Test Report No.: CTL2412032621-WF02
FCC ID: 2ASC7-DS300

4. Maximum Power Spectral Density

4.1 Test Result

4.1.1PSD
TX Frequency Maximum PSD (dBm/3kHz) .
Mode Type (MHz) ANT1 Limit Verdict
2412 -21.54 <=8 Pass
802.11b SISO 2437 -22.31 <=8 Pass
2462 -20.48 <=8 Pass
2412 -21.26 <=8 Pass
802.11g SISO 2437 -22.28 <=8 Pass
2462 -20.30 <=8 Pass
2412 -23.06 <=8 Pass
?&%g;‘ SISO 2437 224.01 <=8 Pass
2462 -21.98 <=8 Pass
2422 -24 .14 <=8 Pass
?ﬂzflg;‘ SISO 2437 24.95 <=8 Pass
2452 -23.24 <=8 Pass
Note1: Antenna Gain: Ant1: 1.76dBi;
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4.2 Test Graph
4.2.1PSD
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Test Report No.: CTL2412032621-WF02
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5. Unwanted Emissions In Non-restricted Frequency Bands

5.1 Test Result

5.1.1 Ref
> Frequenc Level of Reference
Mode Type MHZ) ANT (dBm)
2412 1 -0.52
802.11b SISO 2437 1 -2.12
2462 1
2412 1 -3.26
802.11g SISO 2437 1 -4.81
2462 1
2412 1 -4.83
8(&%3;1 SISO 2437 1 5.79
2462 1
2422 1 -8.23
8(0HZT'1(1);‘ SISO 2437 1 -8.41
2452 1
Note1: Refer to FCC Part 15.247 (d) and ANSI C63.10-2013, the channel contains the maximum PSD level was used to
establish the reference level.

5.1.2 CSE

TX Frequenc Level of Reference Limit .

Mode Tywe (I\O/Ile) Y ANT (dBrm) (dBm) Verdict
2412 1 -0.22 -30.22 Pass
802.11b SISO 2437 1 -0.22 -30.22 Pass
2462 1 -0.22 -30.22 Pass
2412 1 -3.16 -33.16 Pass
802.11g SISO 2437 1 -3.16 -33.16 Pass
2462 1 -3.16 -33.16 Pass
802.11n 2412 1 -4.22 -34.22 Pass
(HT.20) SISO 2437 1 -4.22 -34.22 Pass
2462 1 -4.22 -34.22 Pass
802.11n 2422 1 -7.31 -37.31 Pass
(HT.40) SISO 2437 1 -7.31 -37.31 Pass
2452 1 -7.31 -37.31 Pass

Note1: Refer to FCC Part 15.247 (d) and ANSI C63.10-2013, the channel contains the maximum PSD level was used to

establish the reference level.
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FCCID: 2ASC7-DS300

5.2 Test Graph

5.2.1 Ref

Test Report No.: CTL2412032621-WF02
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Test Report No.: CTL2412032621-WF02
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